

Product list
9-Vita Tablets Multi-vitamin
Allopurinol Tablets 100mg
Aminoglutethimide Tablets 250mg
Aminophylline Injection 250mg/10ml
Amitriptyline HCl Tablets 10mg, 25mg
Amoxicillin Trihydrate Capsules 250mg/500mg
Analgin Injection 500mg/2ml
Aspirin Tablets 100mg, 300mg, 500mg
Atenolol Tablets 25mg, 50mg, 100mg
Atropine Sulphate Injection 0,6mg/1ml
B-complex Injection
B-complex Tablets
Beclomethasone Dipropionate Aerosol 50mcg, 200 doses
Beclomethasone Dipropionate Nasal 50mcg, 200 doses
Betamethasone Cream 0,1%, 15g
Betamethasone Ointment 0,1%, 15g
Betamethasone Tablets 0,5mg
Bromhexine HCl Injection 4mg/2ml
Captopril Tablets 25mg, 50mg
Carbamazepine Tablets 200mg
Carboplatin for Injection 50mg
Cefazolin for Injection 0,5g, 1g
Cefotaxime for Injection 0,5g, 1g, 2g
Ceftazidime for injection 0,25g, 1g
Ceftriaxone for Injection 0,25g, 1g, 2g
Cephalexin Monohydrate Capsules 250mg, 500mg
Cephradine Capsules 250mg, 500mg
Chloramphenicol Capsules 250mg
Chloramphenicol Eye Drops 0,50%
Chlordiazepoxide Tablets 5mg, 10mg
Chloroquine Phosphate Injection 250mg (150mg base)/5ml
Chloroquine Phosphate Tablets 150mg, 250mg
Chlorpheniramine Maleate Tablets 4mg
Chlorpromazine Injection 50mg/5ml, 50mg/2ml
Cimetidine capsule 200mg
Cinnarizine Tablets 25mg
Ciprofloxacin Tablets 250mg, 500mg
Cisplatin for Injection 10mg, 50mg
Clobetasol Propionate Cream 0,05%, 25g
Clobetasol Propionate Ointment 0,05%, 25g
Clotrimazole Cream 1%. 20g, 50g
Cloxacillin Sodium for Injection 250mg, 500mg
Cortisone Acetate Tablets 25mg

Cotrimoxazole Tablets 480mg
Crotamiton Cream 10%, 20g
Cyclophosphamide for Injection 100mg, 200mg, 500mg
Daunorubicin for Injection 20mg
Deslanoside 0,4mg/2ml
Dexamethasone Injection 5mg/ml
Dexamethasone Sodium Phosphate Injection 8mg/2ml
Dextromethorphan HBr Tablets 15mg
Diazepam Injection 1mg/1ml, 10mg/2ml
Diazepam Tablets 2mg, 5mg, 10mg
Diclofenac Sodium Injection 75mg/3ml
Diclofenac Sodium Tablets 25mg
Dipyridamole Tablets 75mg
Distilled Water for injection 5ml
Doxorubicin HCl for Injection 10mg, 50mg
Doxycycline HCl Capsules 100mg
Ephedrine HCl Tablets 25mg
Epinephrine Injection 1mg/1ml
Erythromycin Tablets 250mg
Etoposide Injection 100mg/5ml
Fluorouracil Injection 50mg/5ml
Folic Acid Tablets 1mg, 5mg
Frusemide Injection 20mg/2ml
Gentamicin Ointment 0,3%, 15g
Gentamicin Sulphate Injection 20mg/2ml, 80mg/2ml
Gentamycin Sulphate Eye Ointment 0,3%, 3g
Glucose (Dextrose) Injection 5%, 10%, 20%, 500ml
Glyceryl Trinitrate Spray 0,5mg, 200 doses
Griseofulvin Tablets 125mg, 500mg
Haloperidol Injection 5mg/ml
Heparin Sodium 25000 IU/5ml
Human Chorionic Gonadotrophin for Injection 500, 1500, 5000 units
Human FSH (Urofollitrophin) Injection 75 IU
Hydrochlorothiazide Tablets 25mg
Hydrocortisone Acetate Eye Ointment 1,5%, 4g
Hydrocortisone Acetate Cream 1%, 15g
Hydrocortisone Cream 2,5%, 15g
Hydrocortisone Sodium Succinate Injection 100mg
Ibuprofen Tablets 200mg, 400mg
Ifosfamide for Injection 0,5g, 1g, 2g
Indomethacin Capsules 25mg
Insulin Injection 800 units/10ml
Interferon Alfa-2b Human recombinant for injection 1M, 3M, 5M
Isosorbide Dinitrate Tablets 5mg, 10mg
Ketamine HCl Injection 500mg/10ml

Lincomycin Injection 600mg/2ml
Mebendazole Tablets 100mg
Mefenamic Acid Capsules 250mg
Mesna Injection 200mg/2ml, 400mg/4ml
Metformin Tablets 500mg, 850mg
Methotrexate 2,5mg, 5mg, 10mg
Methotrexate for Injection 5mg, 25mg, 50mg
Metoclopramide HCl Injection 10mg/2ml
Metronidazole Injection 500mg/100ml
Metronidazole Tablets 200mg, 500mg
Miconazole Nitrate Cream 2%, 15g
Mitomycin for Injection 2mg, 10mg
Naproxen Tablets 250mg, 500mg
Norfloxacin Tablets 100mg
Oxytocin Injection 5 units, 10 units/1ml
Paclitaxel for Injection 6mg
Paracetamol Tablets 500mg
Penicillin V Potassium Tablets 250mg
Phenobarbital Tablets 15mg, 30mg, 60mg
Phenytoin Sodium Tablets 100mg
Piroxicam Tablets 10mg, 20mg
Prednisolone Tablets 5mg
Procaine Penicillin for Injection 0,6MU, 1MU
Progesterone Injection 25mg/ml
Promethazine HCl Tablets 25mg
Promethazine HCl Injection 50mg/2ml
Propranolol HCl Tablets 10mg, 40mg
Pyrazinamide Tablets 500mg
Ranitidine HCl capsule 150mg
Recombinant Streptokinase for injection (r-SK) 500,000 IU
Salbutamol Aerosol 10mcg, 200 doses
Sodium Chloride Injection 0,9%, 500ml
Sodium Stibogluconate Injection 1,5g/5ml
Streptomycin Sulphate for Injection 1g
Tetracycline HCl Capsules 250mg
Tetracycline HCl Ointment 3%, 15g
Timolol Maleate Eye Drops 0,25%, 0,5%, 5ml
Vincristine Sulphate for Injection 1mg
Vindesine Sulphate for Injection 1mg, 5mg
Vitamin B1 Injection 100mg/2ml
Vitamin B1 Tablets 100mg
Vitamin B12 Injection 1000mcg/1ml
Vitamin B2 Tablets 10mg
Vitamin B6 Injection 100mg/2ml
Vitamin B6 Tablets 40mg, 50mg

Vitamin C Injection 100mg
Vitamin C Tablets 100mg, 250mg, 500mg